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SC4812T-MC @ 800 MHz CDMA BTS FCC ID: IHET5DKI1
Test Report Exhibit

Equipment Authorization Measurements

FCC Identifier: IHET5DK1

Name of Grantee: Motorola, Inc

Equipment Class: Licensed Non-Broadcast Transmitter

Notes: SC4812T-MC @ 800 MHz CDMA BTS

ng(t:leC;R Descripion Section Compliant

2.1046 RF Qutput Power A Yes
2.1047 Modulation Characteristics B Yes
2.1049 Occupied Bandwidth C Yes
2.1051 Spurious Emissions at Antenna Terminals D Yes
2.1053 Field Strength of Spurious Radiation E Yes
2.1055 Frequency Stability F Yes

Measurements Performed by:

Motorola EMC Facility

5555 North Beach Street

Fort Worth, TX 76137

Authorized Testing Laboratory

FCC Test Firm Registration No. 90809

; ';f ‘.';i i { -
Ty / 7

Test Engineer

Nebeita QVarliia

FCC/Package Coordination

®anou

Globat Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
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SC4812T-MC @ 800 MHz CDMA BTS  FCCID: IHET5DK1
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SECTIONA
RF Output Power - 47CFR2.1046

Tune Power Power Power Levd 1S-97
Channd Frequency Leve (W) Level Measured (dBm) Limit | Pass/Fail
(MH2) (dBm) (dB)
777 893.10 120 50.8 51.06 +2/-4 Pass
1013 869.70 120 50.8 50.89 +2/-4 Pass
777 893.10 45 46.5 46.68 +2/-4 Pass
1013 869.70 45 46.5 46.50 +2/-4 Pass
777 893.10 45 26.5 26.64 +2/-4 Pass
1013 869.70 45 26.5 26.78 +2/-4 Pass

Summary of Radiated RF M easurements
Worst Case Radiated RF Spur Level

Transmit | Power Leve Spur Freg. S&:;;‘J?S Spur Level FCLCiImI\:Itax Pass/Fail
Channéel (W) (GH2) (dBuV/meter) Measured (dBm*) (dBm)
1013 120 4.3485 64.35 -30.88 -130 Pass

Summary of Conducted RF M easurements
Worst Case Conducted RF Spur Level

Transmit | Power Leve I .
Channel W) Freq. (MH2) Spur Level Measured (dBm) | FCC Max Limit (dBm) | Pass/Fail
1013 120 870.4065 -16.94 -13 Pass
N1 5/8/2003 11:44 AM
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SC4812T-MC @ 800 MHz CDMA BTS  FCCID: IHET5DK1
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SECTION B
Modulation Characteristics - 47CFR2.1047

Summary of Modulation Characteristics

Tune Frequency Power RHO RHO .
Channel (MH2) Levd (W) | Measured | Specification | o>ral
777 893.10 120 .98432 >0.912 Pass
1013 869.70 120 .98430 >0.912 Pass
777 893.10 45 .98430 >0.912 Pass
1013 869.70 45 .98359 >0.912 Pass
777 893.10 45 98116 >0.912 Pass
1013 869.70 45 .97804 >0.912 Pass

Note: The BTSwas configured for maximum power out of 50.8 dBm, mid power of 46.5 dBm, and minimum power of
26.5dBm respectively. The output power was set respectively to 120W, 45W, and 450mW using a power meter.

N1 5/2/2003 2:04 PM
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SECTION C
Occupied Bandwidth - 47CFR2.1049

Summary of Occupied Bandwidth

Frequency Power Measured F.CC.: :
Channd (MH2) L evel (MH2) Limit Pass/Fail
(dBm) (MH2)
777 893.31 50.74 1.2215 1.30 Pass
1013 869.70 50.93 1.2210 1.30 Pass
777 893.31 46.31 1.2211 1.30 Pass
1013 869.70 46.34 1.2201 1.30 Pass
777 893.31 26.59 1.2224 1.30 Pass
1013 869.70 26.86 1.2205 1.30 Pass

Note: The BTSwas configured for maximum power out of 50.8 dBm, mid power of 46.5 dBm, and minimum power of
26.5dBm respectively. The output power was set respectively to 120W, 45W, and 450mW using a power meter.

Thefollowing formulais used to obtain the correct power reference point from which the OBW of the CDMA signal
is obtained. See example cal culation below:

Power (measured in 30kHz bandwidth) + 10 log (1.2288 MHz/30kHz)

The occupied bandwidth is measured in a 30 kHz resol ution bandwidth. Results are summarized above.

N1 5/2/2003 2:04 PM
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FCCID: IHETSDK1

Occupied Bandwidth - 120W

3% Agilent 83/25/03 12:56:31 cdma2000 ||| [["Frea/Chan
| Ext Ref
BTS Ch Freq 892.310 HHz Cgé‘;e?)rlng‘ig
Occupied BW | Rverages: 208 [PAss )
Center Freq 893.310000 MHz
Ref 39,58 dBm Occupied BH
16,66
dB/
MaxP
62.1
CF Step
ExtAt 1.25008 MHz
1.1 Futo Man
Trig
Free
CF 893.318 MHz Span 375006 MHz
Res BH 13.0016 kHz Points 1825
Occupied BH Total Power
1.2215 MHz 5B.74 dBm
Channd 777 —-893.31 MHz
i Agilent 03,/25/03 12:33:21 cdna2000 [ [ [ [ Measure
| Ext Ref
BTS Ch Freq 869.708 MHz cgg"‘_‘[‘:‘!
Occupied BH | Rverages: 200 |pAssS
. ACPR
Ref 39,58 dBm Occupied BH
10,66
ds/ Intermod
ManP
G2.1
ExtAt
41.1
Triy Spectrum
Free Emission Mask
CF 369,788 MHz Span 3.75088 MHz
Res BH 13,0016 kHz Paints 1925 .
Occupied
Occupied BH Total Power BH
1.2210 MHz 50.93 dBm
More
(1 of 23

Channel 1013 -869.7 MHz

5/2/2003 2:04 PM
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Occupied Bandwidth - 45W

i Agilent 54/29,/03 16:12:50 cdna2000 _ [ [ [ []" Frea/Chan
| Ext Ref
BTS Ch Freq 893.310 MHz Cg;‘;%rlgmg
Occupied BH | Averages: 280 |pass :
Center Freq 893.310008 MHz
Ref 37.00 dBm Occupied BH
1666
d/
MaxP
CF Step
Extft 1.25600 MHz
41.1 Huto Man
Trig
Free
CF 293,318 Mz Span 3.75080 Mz
Res BH 13.0816 kHz Points 1625
Occupied BH Total Power
1.2211 MH= 46.31 dBm
Channd 777 —-893.31 MHz
[ [ 11 I Frea/Chan

s Agilent 04,/29/03 09:39:56 cdma20o0
Ext Ref

|
BTS Ch Freq 869.700 MHz cgg;e?%g';ﬁlqz
Occupied BH | Averages: 260 |pAss :

Center Freg B869.700000 MHz

Ref 37.08 dBm Occupied BW

10,68
dB/

MasP

Extit 1.25088 MHz
il Man

41.1

T
=

Trig
Free
CF 869.708 MHz Span 3.75@68 MHz
Res BH 13.8616 kHz Points 1825

Occupied BH Total Pomer

1.2201 MHz 46.34 dBm

62,1 e —
CF Step

Channel 1013 -869.7 MHz

FCCID: IHETSDK1
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SC4812T-MC @ 800 MHz CDMA BTS  FCCID: IHETSDK1

Test Report Exhibit
Occupied Bandwidth —.45W

H Agient £3/25,03 15:09:31 cdna2000 L1 Weasure
| Ext Ref
BTS Ch Freq 893.310 HHz Channel
Occupied BH | Averages: 200 [pAssS
ACPR
Ref 19.06 dBm Occupied BH
16,609
dB/ Intermod
MaxP
42.8
ExtAt
41.8
Trig Spectrum
Free Emission Mask
CF §93.318 MHz Span 3.75680 MHz
Res BH 13.0816 kHz Foints 1825 .
Occupied
Occupied BH Total Pomer BH
1.2224 MHz 26.59 dBm
More
(1 of 2)
Channd 777 —-893.31 MHz
¥ Agilent 93/25,/03 13:42:40 cdma209e [ | I["Frea/Chan
| Ext Ref
BTS Ch Freq 869.700 MHz ng‘;e{@gr@g
Occupied BH | Averages: 208 [PASS .
Center Freq B69.700000 MHz
Ref 19.08 dBm Occupied BH
18686
dB/
MaxP
CF Step
ExtAt 1.25088 MHz
41.1 Auto Man
Trig
Free
CF 869,708 MHz Span 3.75008 MHz
Res BH 13,9016 kHz Paints 1025
Occupied BH Total Pomwer
1.2205 MHz 26.86 dBm

Channdl 1013 -869.7 MHz
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SECTION D

Spurious Emissionsat Antenna Terminal - 47 CFR 2.1051

Summary of Worst Case Spurious Emissions at Antenna Terminal

Channél Freg. (MH2) Spur Le(‘(’fér':]")ea”ed FCC Max Limit (dBm) | Pass/Fail
777 894.0065 -17.69 13 Pass
1013 870.4065 -1694 13 Pass

FCC Max. Limit Per 47 CFR 22.917:

= Transmitted Power (10 Log10 (Pwatt)) - (43 + 10 Log10 (Pwatt)) dBW
10 Log10 (Pwatt) - (43 + 10 Log10 (Pwatt)) dBW

-43 dBW

-13dBm

N1 5/2/2003 2:04 PM
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Spurious Emissions at Antenna Terminal — 120W
Channel 777-893.31 MHz

Ref 33,00 dBm Spectrum (Total Pur Ref)
10,68
dB/
MauP
62.1
ExtAt
41.1
Center 893,310 MHz Span 4.88 MHz
Total Pur Ref: 51.06 dEm/ 1.30 MHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc JdBm dBc JdBm
696,50 kHz 13.88 kHz -71.38  -20.25 -68.74 -17.69
1.74 MHz 188,88 kHz -78.47 -=19.42 -69.86 -18.81

£ BHarksr 1 TLl] REw 100 kA= EYX Att 0 or
* Emf Lwl &f. = gl 10 kE=x Mixmr 10 ftm
4%.8 dix 1 =E IET 25 Unat Fix

WA v
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Spurious Emissions at Antenna Terminal — 120W
Channel 1013-869.70 MHz

Center Freq 869.700000 MHz
Ref 33.688 dBm Spectrum (Total Pur Ref)
1688
dB/
ManP
B2.1
Extht
41.1
Center 869,700 MHz Span 4,08 MHz
Total Pur Ref: 50.89 JdBm/ 1.30 HHz
ACPR-SHP
Lomer Upper
Offset Freq Integ EH dBc dBm dBc dBm
706 .58 kHz 13.08 kHz -B9.78  -18.81 -67.83 -16.94
1.75 MHz  1@@.86 kHz -78.33 -19.44 7@,z -19.32

.‘.“-'#"'WW‘“'M ”‘\‘MLLP“?:‘WMMM
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Spurious Emissions at Antenna Terminal — 45W
Channel 777-893.31 MHz

Center Freq 893.310000 MHz
Ref 30,008 JBm Spectrum (Total Pur Ref)
18, a6
dB/
MauP
B2.1
ExtAt
41.1
Center 893,310 MHz Span 4.00 MHz
Total Pur Ref: 46.68 dBm/ 1.30 HHz
ACPR-SHP
Lower Upper
Offset Freg Integ BH dBc JdBm dBc JdBm
B96.58 kHz 13.88 kHz -75.59 -28.91 -79.83 -23.35
1.74 MHz 186,80 kHz -78.18 -23.42 -7B.53 -23.85

1 dB| GEfmst

| a,;-wmwmw NWMAM&W,&
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Spurious Emissions at Antenna Terminal — 45W
Channel 1013 —869.70 MHz

Center Freq 869.700000 MHz
Fef 38 08 dBm Spectrum {Total Pwr Ref)
16,08
dB/
tauP
62.1
ExtAt
41.1
Center 269,700 MHz Span 4.08 MHz
Total Pur Ref: 46.50 dBm/ 1.30 HHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc dBm dBc dBm
706 .50 kHz 13.88 kHz -73.99  -27.49  -72.99 -26.49
1.75 MHz 186,68 kHz -69.78 23,27 -69.18 -22.67

Harksr 1 [T1 FEW 100 kH= T E
Bef I 2000 dE -1 kH= Mk
L1 ifn 1.72040000 A=  SWT F ™ Dnat
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BE offekt LR 7106 dEm
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Spurious Emissions at Antenna Terminal — .45W
Channel 777—-893.31 MHz

Center Freq 893.310000 MHz
Ref 18.56 dBm Spectrum (Total Pwr Ref)
18,08
dB/
MauP
47 .8
ExtAt
41 .6
Center 893,318 MHz Span 4,88 MHz
Total Pwr Ref: 26.64 dBm/ 1.38 HH=z
ACPR-5KHP
Lower Upper
Offset Freq Integ BH dBc JdEm dBc dBm
B96.56 kHz 13.88 kHz -71.52 -44.88 -7@.87 -43. 44
1.74 MHz 108,80 kHz -B5.63  -38.99 -BB.39  -39.76
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Spurious Emissions at Antenna Terminal — .45W
Channel 1013 —869.70 MHz

Center Freq 869.700000 MHz
Ref 18,50 dBm Spectrum (Total Pur Ref)
16,08
dB/
ManP
42,1
ExtAt
41.1
Center 859,700 MHz Span 4,860 MHz
Total Pur Ref: 26.78 dBm/ 1.30 MHz
ACPR-SHP
Lower Upper
Offset Freq Integ BH dBc dBm dBc dBm
706,50 kHz 13.88 kHz -71.45 -44.67 -=71.19 -44.41
1.75 MHz 188,88 kHz -B5.82 -39.84 -B4.67 -37.89
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SECTION E

FCCID: IHETSDK1

Field Strength of Spurious Radiation - 47CFR2.1053

Wor s case Radiated RF Spur Levels

TRANSMIT SPUR MEASURED MEASURED FCC, Part 22
CHANNEL FREQUENCY SIGNAL Signal Level MAX LIMIT
(GH2) LEVEL (dBm) (dBm)
dBuV/meter
1013H 8.697 56.377 -38.85 -13
1013V 8.697 53.91 -41.32 -13
777TH 8.9331 49,343 -45.89 -13
77N 8.9331 54.61 -40.62 -13

Converting dBuV/meter to dBm when Part 22 isdonea 3 meters.
1. (dBuV/M / 20) *(Inverse Log) = uv/M
2. Log(uV/M /57735) * 20 = dBm

If the test isdone at 10 meters, the first formula would remain the same.
The 2nd isasfollows Log[( uV/m* 1/ (3* 57735)/10)] * 20 dBm
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SECTION F
Frequency Stability - 47CFR2.1055

Mode 27V Power Worst case FCC Requirement PasyFall
DPPM
CSM1 85-115% <0.02 +/- 1.5 ppm max Pass
CSM 2 85-115% <0.02 +/- 1.5 ppm max Pass
Mode Temperature DPPM FCC Reguirement PasyFail
CSM1 -30t0 +50 C <0.02 +/- 1.5 ppm max Pass
CSM2 -30to+50 C <0.02 +/- 1.5 ppm max Pass
~—1 5/2/2003 2:04 PM
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= = LowsLiod
— e Lt
e ]

BEH B B 10 108% 110%
Fower Bupply Voltags (%)

Fraquancy Stabliity with Varging Supply Voltage - CSM2

0

= e il
— i
et Dat fpe)

B T

5% 0% BEES s 105% 1110%
Powar Supply Voltagn (%)

115%

FCCID: IHETSDK1

N—11

Global Telecom Solutions Sector, 5555 North Beach Street TX14-7C, Fort Worth, Texas
Telephone (817) 245-6039, Fax (817) 245-6248, Email wimv0O@email.mot.com

5/2/2003 2:04 PM



I I N

Global Telecom Solutions Sector

SC4812T-MC @ 800 MHz CDMA BTS FCCID
Test Report Exhibit

Frequency Stability Over Tomperaturs - CSM1
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